

Applicant: SHANGHAI HIGHTEC NEW MATERIALS
CO,LTD
RM602, BUILDING NO.12, LAOSHAN
RD 551 LONG, SHANGHAI200122, CHINA

Date: May 24, 2024
THIS IS TO SUPERSEDE
REPORT NO. GZHT91257915
DATED MAY 15, 2024

Attn: WU JUAN

Sample Description:

One (1) roll of submitted sample said to be meta aramid thread.

Standard : EN ISO 11612:2015

Colour : Navy Blue

End Use : Textile

Date Received/Date Test Started May 07, 2024

Date Final Information Confirmed/ --/--

Date Payment Received:

Test Result Please Refer To Attached Page(S).

Should you have any query on this report, you may contact at gzfootwear@intertek.com

Authorized By:
For Intertek Testing Services Shenzhen Ltd.
Guangzhou Branch



Guiliang Dong
Senior Lab Manager



1 Pre-treatment Of Material (Cleaning) (EN ISO 11612:2015, 5.2)

The Test Material Has Been Washed And Dried According To Wash Condition (See NOTE 1) Before Carried Out The Tests In Accordance With EN ISO 11612:2015 (See NOTE 2).

NOTE 1

Wash Condition:

Washing Standard:	ISO 6330:2012
Machine:	Type A
Reagent:	Reference Detergent 3
Washing Procedure:	2A
Bleaching Procedure:	-
Drying Procedure:	Flat Drying
Ironing Procedure:	-
Professional Textile Care Procedure:	Do Not Dry Clean
Number Of Cycles:	5

NOTE 2

Clause	Test
6.2	Heat Resistance

2 Heat Resistance (EN ISO 11612:2015, 6.2.1 & ISO 17493:2016, Test Temperature: $(260 \pm 5) ^\circ\text{C}$, Exposure time: 5 Minutes)

Sample	Specimen	Observation After Exposure	Percentage Shrinkage		Applicant's Requirement	Pass/Fail
			Length Direction	Width Direction		
-	1	The Specimen Didn't Ignite Or Melt.	-1.3%	-	*	Pass
	2	The Specimen Didn't Ignite Or Melt.	-0.7%	-	*	Pass
	3	The Specimen Didn't Ignite Or Melt.	-0.7%	-	*	Pass

Remark: * = Thread Shall Not Ignite Or Melt And Shall Not Shrink By More Than 5%

NOTE (+) Means Extension and (-) Means Shrinkage.





End of Report

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct. No copy of the test report(except for full text copy) shall be made without the written approval by Intertek.



Total Quality. Assured.

To : SHANGHAI HIGHTEC NEW MATERIALS
Attention : WU JUAN

Date : May 24, 2024

Re : Report Revision Notification

Labtest Report Number GZHT91257915 date MAY 15, 2024

Please be informed that all the content recorded in the above captioned report will be void. This captioned report is now superseded by a revised Labtest Report, Number GZHT91257915(S1) , issued on May 24, 2024 .

Thank you for your attention

Authorized By:
For Intertek Testing Services Shenzhen Ltd.
Guangzhou Branch

Guiliang Dong
Senior Lab Manager

Intertek Testing Services Shenzhen Ltd. Guangzhou Branch
深圳天祥质量技术服务有限公司广州分公司
Room 401/501/601/801/901/1003, No. 8, East BaoYing Road, Huangpu District, Guangzhou 510730
广州市黄埔区保盈东路8号401房、501房、601房、801房、901房、1003房
Tel: +86 020-28209114 Postcode 510730

www.intertek.com

检验检测专用章

SHENZHEN
INTERTEK TESTING SERVICES SHENZHEN LTD. GUANGZHOU BRANCH
(6)